

Certificate of Analysis

R.K. POLYMER

196/5, GOVINDAPPA STREET,

M/s. **B. CHENNAI 600 001,**
CHEMICALS

Name of the Customer	:	
Product Name	:	SR-568 (STYRENE-BUTADIENE RUBBER)
Quantity Supplied MT	:	3.0

Properties	Results
Volatile Matter %	0.59

Test recipe (phr Basis)
SR 568 100, Zinc Oxide 3, Stearic acid 1, MBTS 1, TMID 1, Sulphur 1

Vulcanized properties	
Properties	Results
Cure time; t-90 m.m	15.68
Hardness, (Shore D)	62
Tensile strength (Kg/Cm ²)	195
Angular tear strength (Kg/Cm)	74